
T1200 AIR TANK
 ASSEMBLY AND PARTS MANUAL



TABLE OF CONTENTS

Bearing locking collar tightening instructions ............................................. 1
U-bolt tightening and torque recommendations ......................................... 2

Tongue
Safety chain installation ............................................................................. 3
Tongue installation..................................................................................... 4

Frame components and axle assembly
Rear axle installation ................................................................................. 6
Front axle assembly................................................................................... 8
Spindle and hub assembly....................................................................... 10
Rail installation......................................................................................... 12
Lid assembly............................................................................................ 14
Lid and screen installation ....................................................................... 16
Rem fan installation ................................................................................. 18
Crarry fan installation............................................................................... 20
Case drain information............................................................................. 21

Wiring
Light and clutch diagram.......................................................................... 22
Relay wiring instructions .......................................................................... 23

Loading auger
Hopper and valve installation................................................................... 25
Loading auger installation........................................................................ 26
Loading auger arm assembly................................................................... 28

Drive components assembly and installation
Roller meter drive installation................................................................... 30
Auger meter drive installation .................................................................. 34
Roller meter box installation..................................................................... 36
Auger meter installation ........................................................................... 37
Variable speed drive assembly ................................................................ 38
Roller meter chain routing........................................................................ 40
Auger meter chain routing........................................................................ 41
Variable speed meter box assembly installation ...................................... 42

Sensor installation
Fan and shaft sensor installation ............................................................. 43

Hydraulics and air hose routing
Hydraulic hose layout and valve installation ............................................ 44
Hydraulic fitting description ...................................................................... 46

Air hose distribution
Air hose routing........................................................................................ 47



tighten
1.tighten collar with 
punch and hammer 

2.tighten set srew with 
allen key

 loosening locking collar
Procedures for tightening and

loosen
1.loosen set screw 

with allen key

2.loosen collar with 
hammer and punch

ALLEN KEY

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 1



6$/)25'�5(&200(1'('�72548(�9$/8(6


%2/7�6,=( *5$'(�� *5$'(�� *5$'(�� 
IW�OEV 1P IW�OEV 1P IW�OEV 1P 

����1& �� �� �� ��� ��� ��� 
����1& �� ��� ��� ��� ��� ��� 
����1& ��� ��� ��� ��� ��� ��� 
����1& ��� ��� ��� ��� ��� ��� 
��1& ��� ��� ��� ��� ��� ���� 

127(6� ��7KHVH�UHFRPPHQGHG�WRUTXH�YDOXHV�DUH�DSSOLFDEOH�ZKHQ�DSSOLHG�WR�WKH�QXW� 
RQO\��7KHVH�UHFRPPHQGHG�WRUTXH�YDOXHV�DUH�DSSUR[LPDWH�RQO\��7KH�WRUTXH�WHQVLRQ�
UHODWLRQVKLS�LV�DIIHFWHG�E\�OXEULFDWLRQ��VXUIDFH�ILQLVK��WKUHDG�ILW��SODWLQJ��ORFN�ZDVKHUV��HWF�� 

'2�127 �XVH�WKHVH�YDOXHV�LI�D�GLIIHUHQW�WRUTXH�YDOXH�RU�WLJKWHQLQJ�SURFHGXUH�LV�JLYHQ�IRU� 
D�VSHFLILF�DSSOLFDWLRQ��7RUTXH�YDOXHV�OLVWHG�DUH�IRU�JHQHUDO�XVH�RQO\��&KHFN�WLJKWQHVV�RI� 
IDVWHQHUV�SHULRGLFDOO\� 

6KHDU�EROWV�DUH�GHVLJQHG�WR�IDLO�XQGHU�SUHGHWHUPLQHG�ORDGV��$OZD\V�UHSODFH�VKHDU�EROWV� 
ZLWK�LGHQWLFDO�JUDGH� 

)DVWHQHUV�VKRXOG�EH�UHSODFHG�ZLWK�WKH�VDPH�RU�KLJKHU�JUDGH��,I�KLJKHU�JUDGH�IDVWHQHUV�
DUH�XVHG��WKHVH�VKRXOG�RQO\�EH�WLJKWHQHG�WR�WKH�VWUHQJWK�RI�WKH�RULJLQDO� 

0DNH�VXUH�IDVWHQHUV�WKUHDGV�DUH�FOHDQ�DQG�WKDW�\RX�SURSHUO\�VWDUW�WKUHDG�HQJDJHPHQW�� 
7KLV�ZLOO�SUHYHQW�WKHP�IURP�IDLOLQJ�ZKHQ�WLJKWHQLQJ���� 

:$51,1* %RWK�VLGHV�RI�WKH�X�EROW�

'R�QRW�WLJKWHQ�RQH�VLGH�RI�WKH� PXVW�EH�WLJKWHQHG�HTXDOO\�

X�EROW�EHIRUH�WKH�RWKHU�VLGH�


T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 2



REMOVE PIN AND HOOK1.
3.    REINSTALL PIN AND HOOK.

SAFETY CHAIN INSTALLATION

2

1

2.   SLIDE CHAIN THROUGH HOLE ON TONGUE

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12190 AIR TANK TONGUE

2 1 GJ652027 20,000 LB SAFETY CHAIN

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 3



2
0

3

47 6 5

1

1
0

8

3

2 1
4

9

1
6

1
7

1
7

1
3

1
3

1
2

1
8

1
8

1
9

1
1

6

2
0

1
4F
R
O
N
T
 T
O
N
G
U
E
 A
N
D
 C
A
S
T
E
R
 I
N
S
T
A
L
L
A
T
IO
N

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 4



5.

MOUNT TANK (1) ON 4 STANDS OR HANG FROM OVERHEAD 1.
SECURELY, SLIDE NYLATRON BUSHING (3) ON CASTER WHEEL 
SHAFT (2), SLIDE CASTER WHEEL WELDMENT INTO CASTER SLEEVE 
ON TANK, SLIDE OTHER NYLATRON BUSHING (3) ON OTHER END OF 
CASTER WHEEL (TOP) AND FIT CASTER WHEEL SPACER (4) OVER 
NILATRON BUSHING (3), ALIGN CAP (5) WITH THREADED HOLE ON 
CASTER WHEEL SHAFT, RETAIN WITH BOLT (7)WASHER (6) AND 
TIGHTEN SERCURELY REPEAT STEPS FOR OTHER BOLT.

ALIGN TONGUE (8) WITH HOLES ON CASTER WHEEL (2) AND SLIDE 2.
PIN (9) IN HOLES, REPEAT STEPS FOR OTHER SIDE, AND RETAIN 
WITH BOLTS (14) AND WASHERS (20) TIGHTEN SECURELY.

LOOP SPRING RETAINER (15) OVER ONE END OF SPRING HOOK (16), 3.
LOOP OTHER END OF SPRING (16) ON ROD WELDED ON TANK (1), 
SLIDE SPRING RETAINER BOLT (15) THROUGH HOLE ON TONGUE, 
RETAIN WITH 5/8" LOCK NUT (12), AND SET DESIRED TENSION.

SLIDE HOSE CLAMPS (17-18), ON BOLTS ON TONGUE AND RETAIN 4.
WITH 3/8" LOCKNUTS, DO NOT TIGHTEN AT THIS TIME.

IINSTALL LADDER(19), RETAIN WITH 1/2 X 3" BOLTS(11).

FRONT TONGUE AND CASTER ASSEMBLY

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12500 TANK WELDMENT

2 1 T12170 FRONT TANK CASTER WHEEL

3 2 T12184A FRONT CASTER NYLATRON BUSHING

4 1 T12185 CASTER WHEEL SPACER

5 1 T12186 AIR TANK CASTER WHEEL SUPPORT

6 5 BL08 1/2" SPRING WASHER

7 1 B0820 1/2"NC x 2" LG. HEX BOLT

8 1 T12190 AIR TANK TONGUE

9 2 T12210 TONGUE PIN

10 2 GF3014 1/4 " GREASE FITTING

11 4 B0830 1/2" x 3" HEX BOLT

12 1 BN10L 5/8" NYLOCK NUT NC

13 4 BN06L 3/8"-16NC LOCK NUT

14 2 B0615-B 3/8 X 1 1/2" BOLT

15 1 T12943 SPRING RETAINER

16 1 GSE0518 5/16 x 18" 2 HOOK SPRING

17 2 P0160A HOSE CLAMP 3"

18 4 P0160B HOSE CLAMP 4"

19 2 T12580A  FRONT LOWER LADDER

20 2 BL06 3/8" LOCK WASHER

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 5



8

3

1

5

8

6

4

7

5

9

1
0

2

7

R
E
A
R
 A
X
L
E
 I
N
S
T
A
L
L
A
T
IO
N

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 6



rear axle.

MOUNT TANK (1) ON 4 STANDS SECURELY OR HANG FROM 1.
OVERHEAD, LINE AXLE WELDMENT (2) UP WITH MOUNTING PLATES 
ON TANK AND RETAIN WITH 3/4 X 2" BOLT(3) FASTEN NUT (4) AND 
TIGHTEN, REPEAT STEPS FOR ALL 8 BOLTS.

SLIDE 8000 HUB ASSEMBLY (5) ON RIGHT SIDE INTO AXLE SLEEVE (2) 2.
ALIGN GROOVE IN THE HUB WITH HOLE IN SLEEVE AND RETAIN WITH 
BOLT (6) AND TIGHTEN, AND ON LEFT SIDE INSTALL SPROCKET 
(50BS40) ON HUB ASSEMBLY WITH BOLTS PROVIDED (10)(IF NOT 
ALREADY INSTALLED) AND TIGHTEN, SLIDE HUB ASSEMBLY INTO AXLE 
SLEEVE, ALIGN GROOVE ON SPINDLE WITH HOLE IN SLEEVE AND 
TIGHTEN BOLT (6).

ALIGN TIRE (7) ON HUB (5) ASSURING HOLES LINE UP WITH LUG BOLTS 3.
IN HUB TO AVOID DAMAGING THREAD, SLIDE TIRE ON HUB AND 
ATTACH ALL LUG NUTS (8) AND TIGHTEN ACCORDING TO TORQUE 
SPECIFICATIONS.

note: do not attach tire before installing drive shaft and bearings on 4.

REAR AXLE INSTALLATION

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12500 TANK WELDMENT

2 1 T12130 REAR TANK AXLE

3 8 B1220 3/4 X 2" PLATED BOLT GR.5

4 8 BN12L 3/4" NC NYLOCK NUT 

5 2 GW8000 8000 HUB ASSEMBLY

6 2 B0815 1/2 X 1 1/2" GR. 5 PLATED BOLT

7 2 GW23268 REAR TANK TIRE

8 16 BW10 5/8" WHEEL LUG NUT

9 1 50BS40 #50 BS 40 TOOTH SPROCKET

10 4 B0812F 1/2 X 1 1/4" NF HEX BOLT

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 7



1
0

4

1

9

8

6

7

3

25

2

1
1

F
R
O
N
T
 C
A
S
T
E
R
 A
N
D
 A
X
L
E
 A
S
S
E
M
B
L
Y

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 8



4.

Install front axle rocker (7) into caster wheel frame (4) and retain 1.
with front axle pin (5) and tighten with 3/8 x 1" bolts, insert grease 
fitting.

Install axle stoppers (6) and retain with 1/2 x 1" bolts.2.

Install 8000 hub assembly (8) and align groove in spindle with holes 3.
on sleeve and retain with 1/2 x 1 1/4" bolts (1).

Install tires (10) on hubs (8) and tighten with 5/8" (11) wheel lug nuts.

FRONT CASTER AND AXLE ASSEMBLY

ITEM NO. QTY. PART NO. DESCRIPTION

1 4 B0812 1/2 x 1 1/4" BOLT

2 2 GF3014 1/4 " GREASE FITTING

3 2 B0610 3/8 X 1" BOLT

4 1 T12870 FRONT TANK CASTER WHEEL FRAME

5 1 T12310 FRONT AXLE PIN

6 2 T12312 FRONT AXLE STOPPER

7 1 T12350 FRONT AXLE ROCKER

8 2 GW8000 8000 HUB ASSEMBLY

9 4 B0810 1/2" x 1" HEX BOLT

10 2 GW16106 FRONT TANK TIRE

11 16 BW10 5/8" WHEEL LUG NUT

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 9



1
0

1
1

2
9

8

7

5

6

1

3

4

1
2

8
0
0
0
 L
B
 H
U
B
 A
S
S
E
M
B
L
Y

IT
E
M
 N
O
.

Q
T
Y
.
P
A
R
T
 N
O
.

D
E
S
C
R
IP
T
IO
N

1
1
8
0
0
0
H
U
B

8
0
0
0
 H
U
B

2
1
G
B
5
0
6
8
1
0

8
0
0
0
 I
N
N
E
R
 C
U
P

3
1
G
B
5
0
6
8
4
9

8
0
0
0
 I
N
N
E
R
 C
O
N
E

4
1
G
W
8
1
1
0

8
0
0
0
 S
E
A
L

5
1
G
B
5
1
1
3
4
9

8
0
0
0
 O
U
T
E
R
 C
O
N
E

6
1
G
B
5
0
1
3
1
0

8
0
0
0
 O
U
T
E
R
 C
U
P

7
1
G
W
8
1
1
2

8
0
0
0
 D
U
S
T
 C
A
P

8
1
B
N
1
6
S

1
" 
S
L
O
T
T
E
D
 J
A
M
 N
U
T

9
1
B
F
1
6
S

1
" 
S
A
E
 W

A
S
H
E
R

1
0

1
G
W
8
0
1
8
-M

K
A
IR
 S
E
E
D
E
R
 T
A
N
K
 A
X
L
E

1
1

8
B
W
1
0
2
0

5
/8
" 
x
 2
" 
P
R
E
S
S
-I
N
 W

H
E
E
L
 S
T
U
D

1
2

1
B
S
C
0
4
1
5

1
/4
" 
x
 1
 1
/2
" 
C
O
T
T
E
R
 P
IN

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 10



T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 11



4

7

6

5

2

3
1

4

R
A
IL
 I
N
S
T
A
L
L
A
T
IO
N
 I
N
S
T
R
U
C
T
IO
N
S

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 12



SHOWN IN PICTURE.

USE 3/8" X 2" BOLTS, AND 3/8" NUTS AND 3/8" LOCKWASHERS AS 

RAIL INSTALLATION INSTRUCTIONS

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12500 TANK WELDMENT

2 1 T12720 REAR RAIL

3 1 T12730 SIDE RAIL

4 2 T12710 FRONT TOP RAIL

5 16 B0620 3/8" X 2" LG.   GRADE  5

6 18 BL06 3/8" LOCK WASHER

7 16 BN06L 3/8 " LOCKNUT

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 13



1

9

4

2

6

5

8

7
3

4

6

11

10

LID ASSEMBLY INSRUCTIONS

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 14



LID ASSEMBLY INSRUCTIONS

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T12893 ROUND LID RETAINER
2 1 T12906 LID U-BOLT
3 2 BN08L 1/2" NYLOCK NUT NC
4 2 T12925 12 X 40 MM PIN
5 2 BR3100-043 12 MM SNAP RETAINING RING
6 4 BF12MM 12 MM WASHER
7 2 T12926 HANDLE COVER
8 1 T12927 ROUND LID HANDLE 
9 1 T12928 ROUNG LID WELDMENT

10 2 BF12MM 12MM FLAT WASHER
11 1 T12944 15MM SQUARE ROUND LID SEAL

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 15



5

2

1

4

3

3

5
2

4

6

LI
D 

A
N

D 
SC

RE
EN

 IN
ST

A
LL

A
TIO

N

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 16



THROUGH HINGES AND WASHERS AND SECURE WITH SNAP RING (4).

LINE LID ASSEMBLY (2) UP WITH LID HINGES ON TANK (1) AND PUT 1 1.
WASHER (5) ON EACH SIDE OF LID ASSEMBLY (2), SLIDE 12 X 40 MM PIN (3) 

LID AND SCREEN INSTALLATION

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T12500 TANK WELDMENT
2 2 T12899 TANK ROUND LID ASSEMBLY
3 2 T12925 12 X 40 MM PIN
4 2 BR3100-043 12 MM SNAP RETAINING RING
5 4 BF12MM 12 MM SPACER WASHER
6 2 T00369 ROUND LID WIRE MESH SCREEN

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 17



1

4

7

6

10

8

7

11

2

5

9

REM FAN INSTALLATION

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 18



LINE FAN BRACKET MOUNT (2)UP WITH PLATES ON TANK( AND RETAIN IN 1.
PLACE WITH 5/8 X 2" BOLTS (5) AND 5/8" LOCKNUTS (6), ONCE ALL BOLTS 
ARE IN PLACE TIGHTEN SECURELY.

ALIGN FAN (3)WITH MOUNTING BRACKET (2) AND RETAIN IN PLACE WITH 2.
5/8 X 2" BOLTS (5),  5/8"  FLAT WASHERS (11), 5/8" LOCKNUTS (7) AND 
POSITION SLOTTED HOLES ON FAN TO CENTER OF HOLES ON MOUNTING 
BRACKET, THEN TIGHTEN SECURELY IN PLACE.

PUT SILICONE ON 6" HOSE ADAPTER BETWEEN FAN AND ADAPTER, THEN 3.
FASTEN WITH 3/8 X 1 1/4" BOLTS (8), AND 3/8" WASHERS (7), AND 3/8" 
NUTS (9).

REM FAN INSTALLATION

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T12500 TANK WELDMENT
2 1 T00361 REM FAN MOUNTING BRACKET
3 1 T00354 17" REM FAN
4 1 T00362 REM FAN 6" HOSE ADAPTER
5 4 B1020 5/8"NC x 2" HEX BOLT
6 4 B1020 5/8 X 2" BOLT GR. 5 PLATED
7 8 BN10L 5/8" NYLOCK NUT NC
8 9 BF06 3/8" FLATWASHER
9 10 B0612 3/8 x 1 1/4" BOLT

10 9 BN06L 3/8 " LOCKNUT
11 4 BF10HS 5/8"  FLAT WASHER

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 19



Use 4 - 5/8” x 2” bolts and 5/8” locknuts as shown Install hydraulic hoses as shown in hydraulic
schematic in further pages. 

Install air hose reducer onto axle beam as shown
With 5/8”x 4 x 7 ½” u-bolts and 5/8” locknuts 

Route sensor cable in channel with hoses and 
use straps to keep wire from interfering with fan

 
  
 

CRARY FAN INSTALLATION 
 

 
 
 
 
 
 
 
 

 
 

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 20

munir
Line

munir
Line

munir
Line



Port E 
(F12-110) 

Flushing flow 
(when required) 

F11 fan motors Technical information

Frame sizes -10, -14 and -19  are also available as 'fan
motors' with a built-in check valve (refer to the sche- 
matic below) and CETOP mounting flange. Just like the
saw motor, the fan motor can be operated at very high 
speeds without reliability problems.The fan is usually 
installed directly on the motor shaft without additional 
bearing support. 
Additional information (available versions, ordering 

Main port B Port G Mounting
flan g e C 
(C E T O P ) 

 
 
 
 
 

K ey shaft K
codes, installation dimensions, etc.) is available in
publication 'F11 Fan Motors' 
(catalogue 9129 8247-02). 
 
 

Port A Port B 

Main port A Drain p o rt C 
 

B u ilt-in 
m ak e-u p 

valve 

(CETOP)

Port G 
Only for F11-10, -19
(for make-up flow 
if required) 

Alternative
d ra in p o rt D

Port C/D
Fan motor (F11 -10 shown). 

F a n m o to r sch e m a tic (le ft h a n d ro ta tio n shown).

Drain flow
 
Port C 

Case drain connections 
Series F11/F12 have two drain ports, C and D, while 
F12-110 has an additional port, E. 
The uppermost drain port (such as port C in the illus- 
tration below) should always be utilized. 

Hydraulic motor/pump
Series F11/F12 

Port D 

Spring loaded
check valve 
Drain flow 

In mounting positions such as 'shaft up' (below)
a spring loaded check valve should be installed in the 
drain line in order to insure a sufficiently high oil level
in the case. 
Preferably, the drain line should be connected directly 
to the reservoir. 
 
Before start-up 
Make sure the F11/F12 case as well as the entire 
hydraulic system is filled with a recommended fluid. 
The internal leakage, especially at low operating 
pressures, is n o t sufficient to provide lubrication at 
start-up. 

NOTE:
- T o a vo id c a vita tio n a n d o b ta in a lo w n o ise le ve l a s 

well a s re d u c e d h e a t generation, tu b e s , h o se s a n d 
fittin g s m u st b e adequately d im e n sio n e d . 

- P re fe ra b ly , th e su ctio n lin e flo w sp e e d sh o u ld b e 
1.5 to 3.5 fp s  (0 . 5 to 1 m /s ), a n d p re ssu r e lin e flo w 
sp e e d s 10 to 16 fp s (3 to 5 m /s). 

- F o r se rie s F 1 2 , su ita b le s u ctio n fittin g s a re a va ila b le
(re fe r to page 3 9). 

CASE DRAIN INFORMATION 

 
 
 

 

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 21



re
d

cu
lti

va
to

r

ta
nk

cl
ut

ch

a
ug

er
 la

m
p

a
m

b
er

ta
il 

lig
ht

 +

re
d

br
ow

n=

tu
rn

 s
ig

na
l +

re
d

a
m

b
er

re
d

bl
ac

k=

gr
ou

nd
 -

2.
1 

am
ps

a
m

b
er

a
m

b
er

gr
ou

nd
 -

w
hi

te
=

.4
8 

am
ps

2.
1 

am
ps

tu
rn

 s
ig

na
l +

ta
il 

lig
ht

 +
br

ow
n=

gr
ee

n=
 ri

gh
t

.4
8 

am
ps

.4
8 

am
ps

w
hi

te
=

br
ow

n=
ta

il 
lig

ht
 +

gr
ou

nd
 -

2.
1 

am
ps

tu
rn

 s
ig

na
l +

gr
ou

nd
 -

w
hi

te
=

tu
rn

 s
ig

na
l +

gr
ee

n=
rig

ht

ye
llo

w
 le

ft=

2.
1 

am
ps

.4
8 

am
ps

w
hi

te
=

br
ow

n=

4.
5 

am
ps

12
 v

ol
ts

 +

ta
il 

lig
ht

 +

gr
ou

nd
 - gr

ou
nd

 -
w

hi
te

=

gr
ou

nd
 -

w
hi

te
=

ye
llo

w
= 

le
ft

w
hi

te
=

re
la

y

m
on

ito
r

A
IR

 S
EE

D
ER

 W
IR

IN
G

 D
IA

G
R

A
M

cu
lti

va
to

r +
1

2 3

4

an
d 

cu
lti

va
to

r

5
cu

lti
va

to
r +

le
ft 

si
gn

al
ta

nk
 a

nd
 

7

6

rig
ht

 tu
rn

 s
ig

na
l 

on
 a

ug
er

 +
w

or
k 

la
m

p 

ta
nk

 c
lu

tc
h/

lig
ht

s 
gr

ou
nd

-

ta
nk

 a
nd

 c
ul

tiv
at

or
 +

ta
il 

lig
ht

s
ta

nk
 a

ndcl
ut

ch
 +

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 22



W
H

IT
E

W
H

IT
E

W
H

IT
E

pl
ug

B
LA

C
K

B
LA

C
K

B
LA

C
K

Tr
ac

to
r

B
LA

C
K

A
PP

LY
 H

EA
T 

SH
RI

N
K 

A
FT

ER
 

W
IR

ES
 A

RE
 C

O
N

N
EC

TE
D

M
ou

nt
 re

la
y 

to
 b

ac
k 

of
 li

m
it 

sw
itc

h 
m

ou
nt

in
g 

br
ac

ke
t (

se
e 

de
pt

h 
co

nt
ro

l i
ns

ta
lla

tio
n 

dr
aw

in
g 

fo
r d

et
ai

ls
). 

E
ns

ur
e 

w
ire

s 
ar

e 
po

in
tin

g 
do

w
nw

ar
ds

.

R
E

LA
Y

LI
M

IT

M
O

N
IT

O
R

S
W

IT
C

H

to
 c

lu
tc

h

B
LA

C
K

W
H

IT
E

RELAY WIRING INSTRUCTIONS
 

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 23



T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 24



13

LO
A

D
IN

G
 A

U
G

ER
 A

SS
EM

B
LY

14

9

9

9

10

11

4

1

5
6

3

2

7
10

10

8

12

us
e 

6"
 h

os
e 

cl
a

m
p 

to
 fa

st
en

ho
se

 to
 a

ug
er

 sp
ou

t

ITE
M

 N
O

.
Q

TY
.P

A
RT

 N
O

.
D

ES
C

RI
PT

IO
N

1
1

T0
00

04
A

B
A

IR
 T

A
N

K 
LO

A
D

IN
G

 A
UG

ER
2

1
T0

00
04

A
A

LO
A

D
IN

G
 A

UG
ER

 H
O

PP
ER

3
1

T0
00

04
A

C
LO

A
D

IN
G

 A
UG

ER
 G

UA
RD

4
1

T0
01

44
LO

A
D

IN
G

 A
UG

ER
 O

N
-O

FF
 V

A
LV

E
5

3
B0

42
0

1/
4 

X 
2"

 G
R.

5 
PL

A
TE

D
 B

O
LT

6
3

BN
04

1/
4"

N
C

 H
EX

 N
UT

7
1

T0
01

45
LO

A
D

IN
G

 A
UG

ER
 M

O
TO

R
8

1
T0

00
04

A
F

LO
A

D
IN

G
 A

UG
ER

 S
C

RE
EN

9
3

P0
16

0A
H

O
SE

 C
LA

M
P 

3"
10

3
BN

06
L

3/
8"

-1
6N

C
 L

O
C

K 
N

UT
11

1
T0

00
04

A
D

6"
 X

 3
6"

 A
UG

ER
 F

IL
L 

H
O

SE
12

1
T0

03
25

LO
A

D
IN

G
 A

UG
ER

 W
O

RK
 L

A
M

P
13

1
BL

06
3/

8"
 L

O
C

K 
W

A
SH

ER
14

1
BN

06
3/

8 
" L

O
C

KN
UT

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 25



8

7

1

6

11

5

1012

2

4
3 5 9

IM
PO

RT
A

N
T:

US
E 

LO
A

D
BI

N
D

ER
FO

R 
TR

A
N

SP
O

RT
 

A
S 

SH
O

W
N

.

LO
A

D
IN

G
 A

U
G

ER
 IN

ST
A

LL
A

TI
O

N

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 26



LOADING AUGER INSTALLATION
ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12500 TANK WELDMENT
2 1 T00331AR FRONT AUGER REST
3 1 T00331AP REAR AUGER LOCK
4 1 T00331AQ REAR AUGER REST/ LIGHT BRACKET
5 6 B0812 1/2" x 1 1/4" HEX BOLT
6 2 BL08 1/2" SPRING WASHER
7 2 BN08 1/2" HEX NUT NC
8 4 BN08L 1/2" NYLOCK NUT NC
9 1 T00331AS LOADING AUGER LOCKING PIN

10 1 T00331 AUGER ASSEMBLY
11 4 B0815 1/2" x 1 1/2" HEX BOLT
12 4 BN08S 1/2"-13NC STOVER LOCK NUT

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 27



106"

18

13

15

8

12

6

6

10

4

10

6

6

5

1

9

14

TO TANK

7

11

16

17

17

16

2

LOADING AUGER ARM ASSEMBLY

11

18

18

3

3 17

16

11

18

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 28



ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T00331AA AIR TANK AUGER ARM MOUNT
2 1 T00331AB LOWER AUGER ARM
3 2 T00331AC AIR TANK LOADING AUGER SPACER
4 1 T00331AL AIR TANK UPPER AUGER ARM
5 1 T00331AE 9" LOADING AUGER ARM PIN
6 4 B0610 3/8 X 1" PLATED BOLT GR.5
7 1 T00331AF LOADING AUGER PIVOT PIN
8 1 T00331AG LOADING AUGER ARM STRAP
9 1 T00331AH AIR TANK LOADING AUGER PIN

10 2 T00331AT 1/4" X 1/4" THICK FLAT WASHER
11 4 GF641 1/4"-28NF GREASE FITTING
12 1 T00331AO LOADING AUGER STRAP
13 6 B0620 3/8"NC x 2" LG. HEX BOLT
14 6 BN06L 3/8 " LOCKNUT
15 1 T00004 AIR TANK LOADING AUGER ASSEMBLY
16 3 P0160A HOSE CLAMP 3"
17 3 BN06L 3/8"-16NC LOCK NUT
18 4 BL06 3/8" LOCK WASHER

INSTALL AUGER ARM MOUNT(1) ONTO TANK, ALIGN SPACERS(3) 1.
WITH LOWER AUGER ARM HOLES(2), SLIDE 9" PIN(5) THROUH 
SPACERS (3) AND LOWER AUGER ARM (2), THEN TIGHTEN WITH 3/8 X 
1" BOLT(6), AND WASHER(18),

SLIDE UPPER AUGER ARM(4) ONTO SHAFT OF LOWER AUGER ARM(2) 2.
AND PLACE WASHER(10) ON SHAFT AND RETAIN WITH 3/8 X 1" 
BOLT(6) AND WASHER(18)

SLIDE PIVOT PIN(7) INTO PIPE ON UPPER AUGER ARM(4) AND PLACE 3.
WASHER(10) AND RETAIN WITH 3/8 X 1" BOLT(6) AND WASHER(18).

ALIGN AUGER STRAP(8) HOLES WITH PIPE ON PIVOT PIN(7) AND SLIDE 4.
4" PIN (9) INTO AUGER STRAP (8) AND TIGHTEN WITH 3/8 X 1" BOLT (6). 

PLACE AUGER (15) INSIDE STRAP (8) AND DIMENSION AS SHOWN IN 5.
PICTURE, PLACE TOP STRAP (12), ALIGN HOLES AND INSERT BOLTS 
(13) THROUGH HOLES AND ATTACH NUTS (14) AND TIGHTEN.

RETAIN ALL HOSE CLAMPS (16) WITH 3/8" LOCKNUTS AND LEAVE 6.
LOOSE FOR HOSE ROUTING.

 
PUT GREASE FITTINGS IN HOLES AS SHOWN  AND GREASE.7.

LOADING AUGER ARM ASSEMBLY

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 29



13
36

15
16

23

11

US
E 

FO
R 

SE
TT

IN
G

 

26

22

1

2

2

6

4

16
32

28

27
28

38

28

12

3

7

21

3029

20

25
37

24

13

40

13

39

34

41
14 33

10

11

5

TE
N

SI
O

N
 O

N
 C

H
A

IN

24

12

10

26

22

19
25

31
9

29
R

O
LL

ER
 M

ET
ER

 D
R

IV
E 

IN
ST

A
LL

A
TI

O
N

18
33

8

17

34
35

28
38

N
O

TE
.

SL
ID

E 
SP

A
C

ER
O

N
 S

H
A

FT
 B

EF
O

RE
IN

SE
RT

IN
G

 K
EY

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 30



ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T12130 REAR TANK AXLE
2 2 T12922 REAR AXLE BEARING SUPPORTINNER
3 2 T12924 1" PILLOW BLOCK BEARING
4 1 T12930 1 X 43" SHAFT
5 1 GW8000MK 8000 HUB ASSEMBLY
6 1 50BS40 #50 BS 40 TOOTH SPROCKET
7 1 50BS13 #50 BS 13 TOOTH SPROCKET
8 1 50BS24 #50 BS 24 TOOTH CLUTCH BOLT ON SPROCKET
9 1 50BS17 #50 BS 17 TOOTH SPROCKET IDLER

10 2 50BS14 #50 BS 14 TOOTH SPROCKET
11 2 T12915 4 OUTLET ADAPTER PLATE
12 2 T12931 4 ROLLER SIDE BEARING SUPPORT
13 4 T12942 1" BEARING LOCKING COLLAR
14 2 T12941 1" LOCKING COLLAR BEARING
15 2 T12932 4 ROLLER SHAFT EXTENSION
16 3 t12933 1/4 X 1 1/2" KEY
17 1 T00017 ELECTRIC CLUTCH ASSEMBLY
18 1 T12934 1" ID X 1 7/16" CLUTCH SPACER
19 1 T12940 CLUTCH SUPPORT
20 1 T12939 3/16 X 1/4 X 2 1/2" CLUTCH KEY
21 2 T00307 4 OUTLET SEED/FERT. FEEDER
22 2 B0815 1/2" x 1 1/2" HEX BOLT
23 5 BN10L 5/8" NYLOCK NUT NC
24 2 BU1061 U-BOLT 5/8" x 6" x 5 1/2"
25 4 B0615-B 3/8 X 1 1/2" BOLT
26 13 BF06 3/8" FLATWASHER
27 2 BF10HS 5/8"  FLAT WASHER
28 1 B1025 5/8 X 2 1/2" GR.5 PLATED BOLT
29 1 BF10 5/8" LOCKWASHER
30 4 BN06L 3/8 " LOCKNUT
31 8 B0510 5/16"NC x 1" HEX BOLT
32 8 BL05 5/16" LOCKWASHER
33 2 BN05 5/16" HEX NUT
34 2 B0415 1/4" NC x 1 1/2" HEX BOLT
35 1 BN08L 1/2" NYLOCK NUT NC
36 5 B0612 3/8 x 1 1/4" BOLT
37 4 BN06L 3/8"-16NC LOCK NUT
38 4 B0812F 1/2 X 1 1/4" NF HEX BOLT
39 6 BN05L 5/16" LOCK NUT
41 2 BN04L 1/4" LOCK NUT
19 1 T12936 11/16 X 3/8" PIPE SPACER

ROLLER METER DRIVE INSTALLATION

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 31



Before installing tire on hub, install bearing support(2) for meter drive and, 1.
leave bolts loose for later adjustment.

After installing bearing support(2), install tire with sprocket on hub and rest 2.
tank on tires.

Slide bearing locking collars (13) on shaft (4) both with the groove facing 3.
out to bearing, then slide pillow block bearing (3) on shaft making sure the 
locking faces are facing in towards bearings, insert key into slot and slide 13 
tooth sprocket(7) on shaft at the short keyway end, make sprocket flush 
with shaft, Align bearing up with slotted holes on bearing supports and 
retain with 3/8 x 1 1/2" bolts (24) and washers(28) loose to align once 
everything is in place.

Install chain tensioner on bearing support in slotted hole with 3/8" spacer 4.
(19) in between washers (29) and sprocket (9) and retain with 5/8 x 2 1/2" 
bolts, do not tighten at this time for further adjustment to tension chain.

Slide spacer (18) on shaft (4) as shown in picture, followed by the clutch 5.
assembly with sprocket attached (17) and retain with washer and 3/8 x 1 
1/4" bolt (38), install clutch stopper(20) onto bearing support (2), with clutch 
stopper in slot (clutch assembly), retain with 1/2 x 1 1/2" bolt (25)and 1/2" 
locknut(37).

Install side bearing support(12) onto 4 outlet adapter plate (11) and retain 6.
with 3/8 x 1 1/4" bolts and 3/8 flat washers(28), install bearing (14)on inside 
of the plate and retain with  5/16 x 1" (33) boltS and nuts(41) and 
washers(34), slide shaft extension(15) into bearing(14), slide locking collar 
(13) on shaft extension(15) and slide on roller meter shaft (22) and lock with 
1/4" x 2" bolt and nut(23), tighten bearing locking collar as shown in 
previous pages, install 1/4" key (16)  in groove of shaft extension (15), install 
14 tooth sprocket (10) and tighten set screw with allen wrench.

ROLLER METER DRIVE INSTALLATION

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 32



T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 33



11

19

12

32 7

24

1

9
14

20

18

2

23

17

15

29
19

6

31
5

11

4

25

21
10

3

16

13
26

8
27

2830

7

A
U

G
ER

 M
ET

ER
 D

R
IV

E 
IN

ST
A

LL
A

TI
O

N

18

11

21

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 34



AUGER METER DRIVE INSTALLATION
ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12130 REAR TANK AXLE
2 2 T12922 REAR AXLE BEARING SUPPORTINNER
3 2 T12924 1" PILLOW BLOCK BEARING
4 1 T12954 1 X 45" SHAFT
5 1 GW8000MK 8000 HUB ASSEMBLY
6 1 50BS40 #50 BS 40 TOOTH SPROCKET
7 3 50BS13 #50 BS 13 TOOTH SPROCKET
8 1 50BS24 #50 BS 24 TOOTH CLUTCH BOLT ON SPROCKET
9 1 50BS17 #50 BS 17 TOOTH SPROCKET IDLER

10 2 T12942 1" BEARING LOCKING COLLAR
11 3 t12933 1/4 X 1 1/2" KEY
12 1 T00017 ELECTRIC CLUTCH ASSEMBLY
13 1 T12934 1" ID X 1 7/16" CLUTCH SPACER
14 1 T12936 11/16 X 3/8" PIPE SPACER
15 1 T12940 CLUTCH SUPPORT
16 1 T12939 3/16 X 1/4 X 2 1/2" CLUTCH KEY
17 2 B0815 1/2" x 1 1/2" HEX BOLT
18 5 BN10L 5/8" NYLOCK NUT NC
19 2 BU1061 U-BOLT 5/8" x 6" x 5 1/2"
20 4 B0615-B 3/8 X 1 1/2" BOLT
21 9 BF06 3/8" FLATWASHER
22 2 BF10HS 5/8"  FLAT WASHER
23 1 B1025 5/8 X 2 1/2" GR.5 PLATED BOLT
24 1 BF10 5/8" LOCKWASHER
25 4 BN06L 3/8 " LOCKNUT
26 2 B0510 5/16"NC x 1" HEX BOLT
27 2 BL05 5/16" LOCKWASHER
28 2 BN05 5/16" HEX NUT
29 1 BN08L 1/2" NYLOCK NUT NC
30 1 B0612 3/8 x 1 1/4" BOLT
31 4 B0812F 1/2 X 1 1/4" NF HEX BOLT
32 2 T00320 AUGER METERING UNIT

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 35



3

5

1

4

2

FRONT OF TANK

ROLLER METER BOX INSTALLATION

ITEM NO. QTY. PART NO. DESCRIPTION

1 1 T12500 TANK WELDMENT

2 1 T00307 4 OUTLET ROLLER METER

3 1 T12915 4 OUTLET ADAPTER PLATE

4 12 B0610 3/8" X 1" LG.   GRADE  5

5 2 BN06L 3/8"-16NC LOCK NUT

APPLY SILICONE ALL AROUND
FLANGE BEFORE INSTALLING,
REPEAT STEPS FOR REAR
METER BOX.

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 36



1

3

2

APPLY SILICON
ALL AROUND FLANGE
 AND AROUND 
ALL HOLES, REPEAT
STEPS FOR REAR 
METER BOX.

FRONT OF TANK

AUGER METER INSTALLATION

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T00320 AUGER METERING UNIT
2 1 T12500 TANK WELDMENT
3 8 B0607 3/8" X 1" LG.   GRADE  5

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 37



8

8

8

8

8

9

9
9

9
9

9
7

6
10

11

4
6

10

11

9
4

10

11

4

6
10

11
9

7

10

11

3

13

12

2

14

13

12
2

1

6

6

16

15
17

18

18

5

19

19

VA
R

IA
B

LE
 S

PE
ED

 M
ET

ER
 B

O
X 

A
SS

EM
B

LY
 

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 38



ITEM NO. QTY. PART NO. DESCRIPTION
1 1 T12910 TANK METER BOX SLIDER
2 2 T12941 1" LOCKING COLLAR BEARING
3 1 T12935 1 X 8" SHAFT
4 3 T12936 11/16 X 3/8" PIPE SPACER
5 1 50BS32 #50 BS 32 TOOTH SPROCKET
6 5 50BS17 #50 BS 17 TOOTH SPROCKET IDLER
7 2 T12938 11/16 X 1" SPACER
8 5 B1025 5/8 X 2 1/2" GR.5 PLATED BOLT
9 8 BF10HS 5/8"  FLAT WASHER

10 5 BF10 5/8" LOCKWASHER
11 5 BN10L 5/8" NYLOCK NUT NC
12 2 T12942 1" BEARING LOCKING COLLAR
13 2 t12933 1/4 X 1 1/2" KEY
14 1 T12937 CALIBRATION HANDLE
15 1 T00357F FRONT ADJUSTABLE METER BOX
16 1 T00357R REAR ADJUSTABLE METER BOX
17 1 50BS18 50 BS 18 TOOTH SPROCKET
18 2 50BS16 #50 BS 16 TOOTH SPROCKET
19 2 50BS20 #50 BS 20 TOOTH SPROCKET

VARIABLE METER BOX INSTALLATION

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 39



17
16

R
O

LL
E

R
 C

H
A

IN
 D

IA
G

R
A

M

16

16
/1

8
17

32

17

17 14

1716

14
24

40

17

N
UM

BE
RS

 IN
D

IC
A

TE
 N

UM
BE

R 
O

F 
TE

ET
H

 P
ER

 S
PR

O
C

KE
T

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 40



17

13

A
UG

ER
 C

HA
IN

 D
IA

G
RA

M

16

16

17

17

17

32

13
17

17

16

40
24

N
UM

BE
RS

 IN
D

IC
A

TE
 N

UM
BE

R 
O

F 
TE

ET
H

 P
ER

 S
PR

O
C

KE
T

16
/1

8

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 41



SY
ST

EM
 TH

EY
 W

IL
L 

TU
RN

 O
PP

O
SI

TE
 D

IR
EC

TIO
N

.
A

S 
SH

O
W

N
, A

N
D 

FO
R 

A
UG

ER
 S

TY
LE

 M
ET

ER
IN

G

6

1

O
N

 C
A

LI
BR

A
TIO

N
 H

A
N

DL
E,

 O
UT

PU
T S

HA
FT

S 
FO

R 
4 

RO
LL

ER
 M

ET
ER

IN
G

 U
N

ITS
 A

RE
 TU

RN
IN

G

2

4

5

3

N
O

TE
:

M
A

KE
 S

UR
E 

W
HE

N
 TU

RN
IN

G
 M

ET
ER

 B
O

XE
S

us
e 

fo
r a

ug
er

m
et

er
in

g 
un

it 
on

ly

7VA
R

IA
B

LE
 M

ET
ER

 B
O

X 
IN

ST
A

LL
A

TI
O

N
ITE

M
 N

O
.

Q
TY

.P
A

RT
 N

O
.

D
ES

C
RI

PT
IO

N
1

1
T1

25
00

TA
N

K 
W

EL
D

M
EN

T
2

1
T0

03
15

V
A

RI
A

BL
E 

M
ET

ER
 B

O
X 

A
SS

EM
BL

Y
3

4
B0

83
5

1/
2"

-1
3N

C
 x

 3
 1

/2
" L

G
. H

EX
 B

O
LT

 G
R.

 9
4

4
BN

08
L

1/
2"

 N
YL

O
C

K 
N

UT
 N

C
5

2
T0

03
90

TA
N

K 
SE

ED
 G

A
UR

D
6

20
B0

61
0

3/
8 

X 
1"

 P
LA

TE
D

 B
O

LT
 G

R.
5

7
20

BN
06

L
3/

8"
-1

6N
C

 L
O

C
K 

N
UT

US
E 

FO
R 

A
UG

ER

US
E 

RO
LL

ER
M

ET
ER

IN
G

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 42



A
UG

ER
 S

EN
SO

R
IN

ST
A

LL
A

TIO
N

IN
ST

A
LL

A
TIO

N
RE

M
 F

A
N

 S
EN

SO
R

IN
ST

A
LL

A
TIO

N
C

RA
RY

 F
A

N
 S

EN
SO

R
RO

LL
ER

 S
TY

LE
 S

EN
SO

R
IN

ST
A

LL
A

TIO
NG

RE
EN

M
O

UN
TIN

G
 L

O
C

A
TIO

N
S

SH
A

FT
 S

EN
SO

R

SE
N

SO
R

A
D

A
PT

O
R

A
UG

ER
 S

TY
LE

TO
 F

A
N

RO
LL

ER
 S

TY
LETA

N
K

H
O

LE
 L

O
C

A
TIO

N
S

BI
N

 S
EN

SO
R 

N
O

TE
:

TO
 IN

ST
A

LL
 S

EN
SO

RS
RE

FE
R 

TO
 A

G
TR

O
N

IN
ST

RU
C

TIO
N

 M
A

N
UA

L 
PR

O
V

ID
ED

 W
ITH

 S
EN

SO
R 

KI
T.

FA
N

 S
EN

SO
RS

 A
RE

 R
ED

A
N

D
 S

H
A

FT
 S

EN
SO

RS
 A

RE

TO
 C

UL
TIV

A
TO

R

SE
N

SO
R

 IN
ST

A
LL

A
TI

O
N

 

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 43



W
ITH

 A
RR

O
W

S 
PO

IN
TIN

G
 T

O
 P

O
RT

P

M
O

V
E 

ST
EE

L 
PL

UG
 

A 4

H
YD

R
A

U
LI

C
 H

O
SE

 S
C

H
EM

A
TI

C

14

13 8

2

5
1

3

11

10

12 9

17

7

16
15

6 17

6
4

8

14

18

PO
RT

 C
FR

O
M

 P
O

RT
 D

 T
O

 

RE
TU

RN

TO
 A

LL
 3

 O
UT

LE
TS

.
A

PP
LY

 T
H

RE
A

D
 S

EA
LA

N
T

T1
-B

LA
C

K

 T
O

 B
O

TH
 E

N
D

S.
A

PP
LY

 T
H

RE
A

D
 S

EA
LA

N
T

T4

T3

T3

T2

T5

T5
FE

ED

T6

T6

T1
-B

LA
C

K

T2

C
A

SE
 D

RA
IN

 O
N

 H
YD

RA
UL

IC
 P

UM
P 

PA
G

E.
 

= 
FI

TT
IN

G
 #

. .
= 

H
O

SE
 #

SE
E 

D
ET

A
IL

S 
O

N
 P

O
RT

S 
A

N
D

(B
) O

N
 F

A
N

 M
O

TO
R

A

B

A
B

IM
PO

RT
A

N
T:

C
A

SE
 D

RA
IN

 (T
4)

 M
US

T 
BE

 P
LU

G
G

ED
 IN

TO
TR

A
C

TO
R 

C
A

SE
 D

RA
IN

 A
T 

A
LL

 T
IM

ES
 

W
HI

LE
 R

UN
N

IN
G

 F
A

N
.

IM
PO

RT
A

N
T:

M
A

KE
 S

UR
E 

V
A

LV
E 

IS
 IN

ST
A

LL
ED

IM
PO

RT
A

N
T:

4B

PO
RT

 D
PO

RT
 C

PO
RT

 B
PO

RT
 A

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 44



T1200 TANK HYDRAULIC FITTING LIST

ROUTE HOSES AND ELECTRIC WIRE  THRU HOSE 
CLAMPS AND LOOP AS SHOWN TO AVOID RIPPING
 OR PINCHING HOSE WHEN USING LOADING AUGER.

ITEM NO. QTY. PART NO. DESCRIPTION
1 1 AELN3_4-11DB 3/4" 3 WAY-BALL VALVE
2 1 2603-12-12-8 -12 JIC -8 JIC -12 JIC ALL MALE TEE
3 1 2404-12-12 -06 ORB TO -06 NPT NIPPLE
4 3 2501-12-12 -12 JIC MALE - 3/4 NPT 90 DEG MALE ELBOW
5 1 2501-8-12 -8 JIC MALE - 3/4" NPT MALE 90 DEG ELBOW
6 2 2603-12-12-12 -12 JIC ALL MALE  TEE
7 1 HSP-1000-6-5 3/4" NPT INLINE CHECK VALVE
8 2 H8010-5 3/4" NPT PIONEER MALE TIP
9 1 T00144 LOADING AUGER ON-OFF VALVE

10 1 6801-8-8NWO -8JIC MALE -8 0-RING MALE 90 DEG ELBOW
11 1 6400-8-8-0 -8JIC MALE -8 ORING MALE
12 1 6804-8-8-8NW0 -8 JIC -8 ORING -8 JIC ALL MALE TEE
13 1 T00145 LOADING AUGER MOTOR
14 2 6400-8-10-0 -8 JIC MALE -10 ORING MALE
15 1 T00006 T1200 FAN MOTOR
16 1 H940566 3/8 NPT FEMALE 90 DEG SWIVEL-3/8 NPT MALE ELBOW
17 2 6505-12-12 -12JIC SWIVEL FEMALE -12 NPT MALE
18 1 H80104P 1/2" NPT MALE PIONEER COUPLER

SIZE LENGTH QTY. ENDS HOSE # WHERE USED
3/4" 18'3" 2 3/4" npt -12jic T1-Black TANK HITCH - TEE (Feed & RETURN)
3/4" *6' 9" 2 -12jic -12jic T2 TANK TEE - MOTOR (Feed & Return)
3/4" *1' 9" 2 -12jic -12jic T3 TANK MOTOR - CHECK VALVE
3/8" 27'3" 1 1/2" npt - 3/8" npt T4 TANK MOTOR CASE DRAIN - HITCH
3/8" 14' 2 - 8jic - 8jic T5 TANK BALL VALVE TO AUGER ON/OFF VALVE
3/8" 13' 2 - 8jic - 8jic T6 TANK AUGER ON/OFF VALVE - AUGER MOTOR

T1200 TANK Hose Kit

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 45



2 10 5 14

7
4

13

8

12

1

69

11

3

HYDRAULIC FITTING DESCRIPTION

ITEM NO. PART NO. DESCRIPTION
1 2603-12-12-12 -12 JIC ALL MALE  TEE
2 H80104P 1/2" NPT MALE PIONEER COUPLER
3 2404-12-12 -06 ORB TO -06 NPT NIPPLE
4 2501-12-12 -12 JIC MALE - 3/4 NPT 90 DEG MALE ELBOW
5 2501-8-12 -8 JIC MALE - 3/4" NPT MALE 90 DEG ELBOW
6 2603-12-12-8 -12 JIC -8 JIC -12 JIC ALL MALE TEE
7 6400-8-10-0 -8 JIC MALE -10 ORING MALE
8 6400-8-8-0 -8JIC MALE -8 ORING MALE
9 6505-12-12 -12JIC SWIVEL FEMALE -12 NPT MALE

10 6801-8-8NWO -8JIC MALE -8 0-RING MALE 90 DEG ELBOW
11 6804-8-8-8NW0 -8 JIC -8 ORING -8 JIC ALL MALE TEE
12 H8010-5 3/4" NPT PIONEER MALE TIP
13 H940566 3/8 NPT FEMALE 90 DEG SWIVEL-3/8 NPT MALE ELBOW
14 HSP-1000-6-5 3/4" NPT INLINE CHECK VALVE

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 46



TO

TO
 FA

N

C
UL

TIV
A

TO
R

TO
 T

A
N

K
PR

ES
UR

E

A
IR

 H
O

SE
 R

O
U

TI
N

G

T1200 Tank Assembly and Parts Manual

03-06 Salford Farm Machinery Ltd. Page 47


	FRONT TONGUE & CASTER MOUNTING.PDF
	Sheet1
	Drawing View1

	Sheet2

	FRONT CASTER  AND AXLE ASSEMBLY.PDF
	Sheet1
	Drawing View1

	Sheet2

	RAIL ASSEMBLY AND LAYOUT.PDF
	Sheet1
	Drawing View1
	Detail View A (1 : 5)

	Sheet2

	T12899.PDF
	Sheet2
	Drawing View6

	BOM

	LID INSTALLATION.PDF
	Sheet1
	Drawing View2

	Sheet2

	REM FAN MOUNTING.PDF
	Sheet1
	Drawing View3
	Drawing View5

	Sheet2

	LOADING AUGER INSTALLATION.PDF
	Sheet1
	Drawing View1

	Sheet2

	T00331.PDF
	Sheet1
	Drawing View1
	Drawing View4

	Sheet2

	REAR AXLE METER BOX DRIVE.PDF
	Sheet1
	Drawing View1
	Detail View  (1 : 8)
	Detail View  (1 : 8)
	Detail View  (1 : 8)

	Sheet2
	Sheet3

	NEW AUGER DRIVE INSTALLATION.PDF
	Sheet1
	Drawing View2

	Sheet2

	4 ROLLER METER BOX INSTALLATION.PDF
	Sheet1
	Drawing View1


	AUGER METER INSTALLATION.PDF
	Sheet1
	Drawing View1


	SENSOR INSTALLATION.PDF
	Sheet1
	Drawing View1
	Detail View  (1 : 1)


	TANK HYDRAULIC LAYOUT.PDF
	Sheet1
	Drawing View3

	Sheet2
	Sheet3
	Drawing View7


	T00315.PDF
	Sheet1
	Drawing View2

	Sheet2

	LIGHT DIAGRAM.PDF
	Sheet1
	Drawing View16


	TORQUE RECOMMENDATIONS.pdf
	BOLT SIZE 
	TORQUE  
	TORQUE  
	TORQUE 

	REAR TANK AXLE MOUNTING.PDF
	Sheet1
	Drawing View1
	Detail View A (1 : 10)

	Sheet2

	GW8000-MK.PDF
	Sheet1
	Drawing View1





